PROPOSAL FOR EDA/ ARC/ CDBG
HIVE ENGINEERING SERVICES

CITY OF TUPELO

Corporate Office, TUPELO, 662-842-7381

Regional Offices in CORINTH, 662-287-2080 | BOONEVILLE, 662-728-1790
FULTON, 662-862-5381 | NEW ALBANY, 662-537-6138 | RIPLEY, 662-837-3205
www.cookcoggin.com | E-mail jwiygul@cookcoggin.com


http://www.cookcoggin.com/

May 29, 2020

THE CITY OF TUPELO
Attn: Traci Dillard
71 East Troy Street
Tupelo, MS 38804

PROPOSAL FOR EDA/ ARC/ CDBG HIVE ENGINEERING SERVICES

On behalf of Cook Coggin Engineers, Inc. (CCE), I am pleased to submit this PROPOSAL
FOR ENGINEERING SERVICES in response to the CITY OF TUPELQO'’s request for
proposals to provide Engineering Services for work related the HIVE INDUSTRIAL PARK
[...]
Water Improvements Design, Water Line Relocations, Elevated Storage Tanks,
Transmission Lines, amd Pump Arrangements. Chris has also developed the computer
drafting and design of construction plans for numerous major construction projects. In
his role for this project, Chris will be processing electronic field data, performing the
computer aided drafting & design and development of construction drawings and
permits.

ROBBY SANDLIN, CONSTRUCTION ADMINISTRATOR, began working for Cook
Coggin in 2007. Over his 13 years of service, he has had the opportunity to observe and
inspect numerous job sites. Robby has worked very closely with the City of Tupelo’s
Water & Light Department (TWL), assisting in easement acquirement for a variety of
TWL projects. His experience includes but is not limited to the inspection of numerous
sewer and State Aid road projects, rural water systems, industrial park utilities, and
sewer rehabilitation projects throughout North Mississippi. His primary function for this
project will be easement assistance, CCE liaison and construction observation &
inspection.

Page 7 of 36



COOK COGGIN

JAMES WOODALL, BUSINESS DEVELOPMENT, joined CCE in February 2010 and
has 10 years of service with the firm. James is responsible for procurement of potential
business advancement contingencies while simultaneously serving in a business
development capacity for Lee, Monroe, Chickasaw, Union, and Pontotoc Counties in
Mississippi. James also serves several municipalities in throughout North Mississippi
and is the firm’s central point-of-contact in the Mississippi Delta region. His
responsibilities include—delivery and execution of legal and professional documents
required for conducting business, collaborating with local officials and business
professionals regarding adept matters imperative to the prosperity of the community,
and serving as intermediary on a proficient level for those entities represented by CCE.
James also facilitates the perpetuation of current business & acquiring new business
within the populace.

EXPERIENCE

For 74 years, CCE has been providing multi-
disciplinary engineering services such as
funding procurement, planning & design,
geotechnical, environmental, surveying and
construction of an array of projects, including:

Advanced Treatment Facilities
Collection Systems & Pumping
Collection System Rehabilitation
Environmental Assessments
Feasibility Studies

Utility Relocations

Drinking Water Infrastructure
Water Supply & Treatment
Water Storage & Distribution
Rate Studies

Hydraulic Analysis
Wastewater Infrastructure

CCE has the experience, expertise and manpower to facilitate comprehensive
engineering services related to any civil engineering project. The firm’s provincial
structure enables it to maintain a strong commitment to local communities while
simultaneously providing access to exceptional engineering expertise. This involves
integrating our professional team with the latest technology in a partnership that
incorporates the Client’'s sophistication with our professionalism in a manner where
everyone prevails.

Cook Coggin Engineers, Inc., has extensive experience working with municipalities and
other government entities on a multitude of civil engineering projects. The following
pages contain examples of project experience relevant to municipal engineering
services.

Page 8 of 36



COOK cacacliIt

Wastewater/Sewer Systems Essential to the advancement of a municipality is the
wastewater collection and treatment system. CCE personnel have been involved with
the design and construction of numerous wastewater collection systems and treatment
facilities, of which ten (10) were new wastewater treatment facilities. Included in this
experience is numerous incremental improvement upgrades and additions throughout
our area of operation. In addition to the design/construction of new systems, CCE has
also been involved with the rehabilitation and relocation of existing sewer systems.
CCE personnel have maintained good working relationships with the appropriate
divisions of the Mississippi Department of Environmental Quality (MDEQ) to insure that
all of the applicable state/federal regulations and requirements are met to the
satisfaction of these governing agencies.

Potable Water System Projects Potable water treatment/distribution systems are a
basic requirement for every municipality and county unit of government. The system’s
integrity as to the provision of safe drinking water and adequate fire protection are
equally important to the residents of the municipality and/or county. Typical projects
involve an analysis of the existing distribution system and then recommendation of one

or more of the following improvements to meet projected demands on the system: (1)
upgrading distribution lines to provide additional flow and/or pressure (U S), (2) adding
either an elevated or ground storage facility to provide additional capacity to the system
(ES/GS), (3) adding a production well to provide additional capacity to the system (PW),
or (4) adding some level of treatment for the water at the well source (WT). In most
cases, these improvements are necessary in order for the water system to meet
minimum system requirements of the Mississippi State Department of Health (MSDH).

Water Supply Planning Studies In addition to
designing and maintaining water distribution
systems, CCE has also provided engineering
services for the planning functions of water
suppliers. One such study, completed for the
Tombigbee River Valley Water Management
District, involved the development of a water
supply plan for Tishomingo, Prentiss and
Alcorn  Counties. The study provided
recommendations concerning a regional water
supply and treatment system for the three-
county study area.

Cook Coggin Engineers, Inc. is proud of its ability to provide award winning,
notable work to its clientele. The following pages provide examples of these
accomplishments by describing recent water and wastewater projects that
received such recognition.

Page 9 of 36



COOK cacacliIt

2020 MS ACEC GRAND CONCEPTOR AWARD WINNER

(ACEC — American Council of Engineering Companies)

2019 MML Municipal Excellence Award Public Works < 10,000
City of Corinth’s EDA Drainage Improvements

Economic Development Award (EDA) Number 04-79-06708
Role: Primary Design Engineer

Lead Engineer: James Matthew Estes, PE / Kyle Strong, PE

Owner: City of Corinth, Alcorn County, MS

Initiation Date: 2013

Completion Date: 2019

In the wake of devastation from the impact of a
500-year storm event, the City of Corinth endeavored
to find a solution to the recurring flooding issues seen
in two specific areas within the City—the Tishomingo
Basin and the Oak Lane Basin.

Enlisting the assistance of Cook Coggin
Engineers, Inc., they began devising a plan to
alleviate the flooding by providing an outlet for water
overflow during periods of heavy rain. Design of
these improvements included improved channel
sections, surface water detention, improvements to
piping systems, and installation of box culverts to
provide adequate opening for receipt of streams.
Steel encasements across the Kansas City Southern
Railway were designed to allow a 100-year flow
across the railway and relieve upstream flow
congesting which had been a source of the flooding.

Understanding that funding is critical to project implementation, Cook Coggin
worked with the Economic Development Authority (EDA) to secure funding through the
Economic Adjustment Program, EDA provided grant funding of over $4,000,000 to the
City in April of 2013. In August of 2014, the Mississippi Development Authority (MDA)
awarded the City $1,000,000 CAP loan.

With funding secured and a clear design path, the project was well underway. In
September 17, 2017, bids were received for the project. By January of 2018,
construction had begun. In May of 2019, Contract 1 and 2 were complete—but not
before the City was hit by a 100-year storm event in February 2019, near the conclusion
of construction activities. The results were astounding. IT WORKED. The drainage
improvements were tested and passed with flying colors, providing another testament to
CCE’s ability to perform beyond expectations.

Page 10 of 36



COOK cacacliIt

2014 MS Water Association Wastewater Facility of the Year

City of Tupelo Wastewater Treatment Facilities (SRF #C280 885-02)
Role: Primary Design Engineer

Lead Engineer: Jack Daniel Farmer, PE

Owner: City of Tupelo, Lee County, MS

Initiation Date: 2010

Completion Date: 2014

Cook Coggin Engineers, Inc.
(CCE) was selected by the City
of Tupelo to provide

professional engineering
services for the Wastewater
Treatment Facilities
Improvements in Tupelo,
Mississippi. The advanced

wastewater treatment facility
underwent extensive renovation
and upgrading for future
upgrading and anticipation of
more stringent environmental
restraints.

In anticipation of biological treatment units and the need for increased flows in the
future, the advanced waste treatment biological components were replaced with an
oxidation ditch facility adapted for nutrient removal capabilities. In order to provide for
anticipated future needs the biological treatment components were designed as a multi-
train system with a rated capacity of 14.0 million gallons per day (MGD). The initial
constructed capacity was 10.5 MGD. The chlorination / de-chlorination disinfection
system was also replaced by a system with a rated capacity of 14.0 MGD.

Construction cost for this project totaled $22.4 million.
Scope of services included:

Preliminary Treatment includes Screening and Grit Removal
Three (3) 3.5 MG Aeration Basin

Three (3) 130’ Diameter Clarifiers

Return Sludge Pumping Station with Centrifugal Pumps
Disinfection by Chlorination

Post Treatment Cascade Aerator

Plant Influent and Effluent Flow Monitoring

Storm Flow Equalization

Sludge Disposal by Lagooning

Page 11 of 36



COOK cacacliIt

2014 ACEC People’s Choice & 2014 ACEC Engineering Honor Award

2013 MML Excellence Award Overall Winner Population >10,000
Clifford G. Worsham Surface Water System

Role: Primary Design Engineer

Lead Engineer: Jack Daniel Farmer, PE

Owner: City of Corinth, Alcorn County, MS

Initiation Date: 2005

Completion Date: 2013

Cook Coggin Engineers, Inc. joined the

City of Corinth in achieving a 35 year

goal upon completion of the Clifford G.

Worsham Surface Water System in April

2013—a vision that began in 1978 for

City of Corinth. The $49.1 million dollar

project was a vision initiated when the

City became aware that the City’s public

water supply was not a long-term reliable

water source. The City of Corinth/CCE

team worked closely with the Tennessee Valley Authority in what became a
collaborative effort between the three entities to develop a long-term sustainable water
source to serve the citizens and industries of the City of Corinth and Alcorn County.

In 2003, the Corinth Utility Commission adopted a resolution integrating a regional
concept to the surface water system. This Regional Surface Water Concept was
developed for the City & Alcorn County with regional capabilities to provide treated
water for adjacent counties, water associations, municipalities, & communities for
industrial prospects & residential use.

The Surface Water System was comprised of three projects beginning with the
construction of the Water Treatment Plant. The second project, Finished Water
Transmission Line, included the construction of 7.25 miles of 36” iron ductile pipe to
Corinth and 4 miles of 36” and smaller distribution lines. This project placed distribution
lines along US Highway 72 rights-of-way extending from the treatment plant to the City
of Corinth. The third and final project was the Raw Water Pumping and Transport,
which included an Intake Structure located on the Tennessee-Tombigbee Waterway,
raw water pumping, and 8.25 miles of 36" raw water line to the treatment plant.

The Raw Water Intake Structure is designed for an ultimate supply capacity of 16.5
million gallons per day (mgd) with an initial pumping capacity of 10 mgd. Twelve miles
of 36” water transmission line delivers treated water from the Treatment Facility to the
City of Corinth’s Distribution System. This project, funded through Mississippi’s State
Revolving Loan Program, illustrates Corinth’s continued vision to provide a long-term,
dependable water supply vital to the economic growth of Northeast Mississippi.

Page 12 of 36



CURRENT WASTEWATER PROJECTS

CURRENT WASTEWATER TREATMENT FACILITY (WWTF) PROJECTS
The following projects are still in the design engineering phase of development and

have not yet been bid for construction.
Project Title

Owner

CDBG 2019 WWTF Improvements

City of Okolona

CDBG 2019 WWTF Improvements

Town of Vaiden

ARC SMLPCG 2018 WWDFI

Town of Mantachie

USDA WWTF Improvements

Town of Como

SRF WWTF Improvements

Town of New Houlka

SRF WWF Improvements FY20

Town of Tutwiler

CURRENT WASTEWATER COLLECTION SYSTEM PROJECTS
The following projects are still in the design engineering phase of development and

have not yet been bid for construction.
Project Title

Owner

USDA Collection Improvements & Rehab

Town of Como

Central Pump Station Replacement

City of Tupelo

CDBG 2019 Wenasoga Rd Swr Imp

City of Corinth

CDBG 2019 Sewer Improvements

City of Verona

The following projects are currently under construction.

Project Title

Owner

ARC 2018 Tri-State Wastewater Facilities

Tishomingo Co. Board of Supervisors

CDBG 2018 WW Collection System Ext

Town of Ecru

CDBG 2018 WW Collection Imp & Ext

Town of Belmont

CDBG 2018 WW Collection System Rehab

Town of Jumpertown

CDBG 2018 WWTF Improvements

Town of Shaw

CDBG 2018 WWTF Improvements

Town of Mound Bayou

CDBG 2017 WW Collection System Rehab

Town of Jonestown

CDBG 2017 WW Collection System Rehab

City of luka

SRF FY17 WW Collection System Imp

City of Tupelo

MDOT Utility Relocation

Town of Tutwiler

USDA Water & Sewer Improvements

City of Durant

Page 13 of 36




WASTEWATER TREATMENT FACILITIES (WWTF) DESIGNED BY CCE

WWTF Owner Capacity
City of Corinth 6.0 MGD
City of Booneville 2.0 MGD
City of Hamilton, AL 1.0 MGD
City of Houston 1.0 MGD
City of Meridian 15.0 MGD
City of New Albany 2.5 MGD
City of Pontotoc 1.5 MGD
City of Saltillo 1.0 MGD
City of Tupelo 14.0 MGD
Tishomingo County Sewer District 0.2 MGD

RECENT WASTEWATER PROJECTS

RECENT WASTEWATER TREATMENT FACILITY (WWTF) PROJECTS
(PARTIAL LISTING WITHIN THE PAST 5-10 YEARS)

Project Title Owner

CDBG 2018 WWTF Improvements Town of Mound Bayou
CDBG 2016 WWTF Improvements Town of Tutwiler

SRF 2015 WWTF Imp Chemical Sys Add City of Tupelo

CDBG 2015 WWTF Improvements Town of Como

DRA 2014 WWTF Bypass Town of Como

CDBG 2014 WWTF Improvements Town of Durant

Page 14 of 36



RECENT WASTEWATER COLLECTION SYSTEM PROJECTS
(PARTIAL LISTING WITHIN THE PAST 5-10 YEARS)

Project Title

Owner

ARC 2018 Sewer Extension

Town of Myrtle

Garrison Road Sewer Rehab

City of Tupelo

CDBG 2016 WW Extension

Town of Ecru

CDBG 2016 WW Collection Extension

Town of Hickory Flat

CDBG 2016 WW System Improvements

Town of Blue Mountain

CDBG 2016 Sewer Rehab

City of Holly Springs

CDBG 2015 Sewer Improvements

Town of Blue Mountain

CDBG 2015 CCTV & Rehab

Town of Shaw

ARC 2015 PS Renovation

City of Verona

CDBG 2014 Sewer System Improvements

Town of Myrtle

SRF FY14 Deer Park

City of Tupelo

SRF FY14 Area 5A

City of Tupelo

SRF FY14 Area 5B

City of Tupelo

SRF FY14 Area 5C

City of Tupelo

SRF FY14 Area 6

City of Tupelo

SRF FY13 Area 1

City of Tupelo

SRF FY13 Area 2N City of Tupelo
SRF FY13 Area 2S City of Tupelo
SRF FY13 Area 3 City of Tupelo
Deer Park Sewer 2013 City of Tupelo

CDBG 2013 Sewer Improvements

Town of Blue Mountain

WW Disposal Facilities Rehab

Town of Mound Bayou

SRF FY13 Sewer Rehab City of Nettleton
SRF FY13 Sewer Rehab City of Okolona
SRF/ CDBG 2011 Sewer System Evaluation | City of Corinth

Hwy 45 Sewer Phase 2